
Models: H4RE, M4RE
AUTOMATIC, COMPONENTS
SPL 250, C13

With: FEATURE 40192-03, 02, 40190-04

Service Parts Catalog

Key PartNumber Qty Description Comment

160 Transmission
Page Set CW0002693

50 0071861 2 FITTING,PARKER,16 C5OX-S WITH FEATURE 40192-04

51 0074615 HOSE ASSY,PARKER,P266**0606161616-39 WITH FEATURE 40192-04

52 0074616 HOSE ASSY,PARKER,P266**0637161616-55 WITH FEATURE 40192-04

53 0074916 COOLER ASSY,TRANS,OIL,ROCOR 3-1249V WITH FEATURE 40192-04

121
To order, contact your Blue Bird Authorized Dealer

PageSet Number 293
To order parts call 478.825.0330 x136



Models: H4RE
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002739

1 0072527 PUMP ASSY,HYDRAULIC,CROSS,CUSTOM

7 0072524 FILTER ASSY,HYDRAULIC,WITH PRESSURE 

8 0071856 BRACKET,MTG,HYDRAULIC RESERVOIR,RV

9 0054710 PUMP,POWER STEERING,C12,TRW,H4RE

10 1360411 GASKET,POWER STEERING PUMP TCFC,

11 0991828 GASKET,HYD PUMP,WLPP

13 0071878 FITTING,PARKER,8 C5OX-S

122
To order, contact your Blue Bird Authorized Dealer

PageSet Number294
To order parts call 478.825.0330 x136



Models: H4RE
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002739

14 0071590 FITTING,PARKER,12 C5OX-S

18 0072487 HOSE ASSY,PARKER,F301**0639060606-112

19 0072488 HOSE ASSY,PARKER,F381**0639161616-120

20 0072489 HOSE ASSY,PARKER,F301**3939060806-84

25 0073879 HOSE ASSY,PARKER,F881**0637101212-36

26 0072494 HOSE ASSY,PARKER,F301**0639080808-68

27 0072587 HOSE,PARKER,1 PC. 881-24-180

28 1313774 HOSE,.625 ID X .906 OD,WH H10110

30 0882803 4 CAPSCREW,HEX HD,3/8-16,X,1,,GR5,YELDICH

31 0061034 12 WASHER,FLAT,13/32 X 1.25 X 5/64,Y ZINC 

32 0882795 8 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

33 2001451 8 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

35 1313840 INSERT,BARBED,STRAIGHT, .625 HOSE 

36 0072948 HOSE ASSY,PARKER,F451TC0637080808-552

37 0052760 ELBOW,90DEG,M16-1.5X1/2 MALE FLARE

38 0052761 ELBOW,90DEG,STREET,3/8

39 0052762 ADAPTER,M18-1.5X3/8FPT

NI 0557710 10 CLAMP,LOOP,.812

NI 1039486 6 CLAMP,LOOP,1.50

NI 0854406 10 CAPSCREW, HEX HD, 5/16-18 X 1, GR8, YEL ZN

NI 2001410 10 NUT,HEX HD,5/16-18,YEL ZN DICH"

NI 0074612 KIT,HYDRAULIC,CROSS COMPONENTS,RV CONSISTS OF THE FOLLOWING

0071847 PUMP,HYDRAULIC,CROSS,CUSTOM

122
To order, contact your Blue Bird Authorized Dealer

PageSet Number 295
To order parts call 478.825.0330 x136



Models: H4RE
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002739

0072633 FITTING,CROSS,HYDRAULIC,180 DEG SPECIAL

0074077 MODULE,CONTROL,SINGLE FAN,CROSS CSE-

0071842 MOTOR,HYDRAULIC,RAD FAN,EATON

0072579 2 SENSOR,TEMPERATURE,AIRPAX,5024-0184

0074134 FITTING,CROSS,HYDRAULIC,SHF-90

42 0071595 FITTING,PARKER,16 F5OX-S

43 0074645 FITTING,PARKER,16 V5OX-S

44 0074610 MOTOR ASSY,HYDRAULIC,FAN,AKG,RV

45 0074609 MODULE,ASSEMBLY,SINGLE FAN CONTROL,

46 0074611 RESERVOIR ASSY,HYD,CAT C13

47 0074658 HOSE ASSY,HYDRAULIC,F301**0637161616-32

48 0074678 HOSE ASSY,HYDRAULIC,F301**0606161616-65

49 1025857 2 CLAMP,HOSE,SIZE 8,LINED

51 0075191 BRACE ASSY,STRUCTURE,REAR,RH,V2

52 0075201 HOSE ASSY,PARKER,F381**0639121212-30

53 0075202 HOSE ASSY,PARKER,F301**0606080606-24

54 0073804 BRACE ASSY,STRUCTURE,REAR,LH,AKG

55 0073494 RADIATOR/CAC ASSY,ENG,AKG,3862.001.0000 ENDING WITH CSN 06/27/04

55 0080178 RADIATOR/CAC ASSY,ENG,AKG,3862.003.0000 BEGIN WITH CSN 06/28/04

56 0077930 2 CLAMP,CONSTANT TORQUE,1-7/8 TO 2-3/16 

122
To order, contact your Blue Bird Authorized Dealer

PageSet Number296
To order parts call 478.825.0330 x136



297
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
C13
FILTER ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002753

1 0072499 FILTER,HEAD,HYDRAULIC,ZINGA,ZAF-13-50-2

2 0072500 FILTER,HYDRAULIC,SPIN-ON,ZINGA ZAE-10L

3 0072501 GAUGE,FILTER,HYDRAULIC,ZINGA C1-20

123
To order, contact your Blue Bird Authorized Dealer

PageSet Number298
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
C13
FILTER ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002753

4 0071880 FITTING,PARKER,16 F65OX-S

5 0072503 FITTING,PARKER,1/8 CD45

6 0071861 FITTING,PARKER,16 C5OX-S

123
To order, contact your Blue Bird Authorized Dealer

PageSet Number 299
To order parts call 478.825.0330 x136



Models: H4RE
C13
MODULE ASSY, SINGLE FAN

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002740

1 0071595 FITTING,PARKER,16 F5OX-S

2 0071596 FITTING,PARKER,6-4 F5OX-S

3 0074077 MODULE,CONTROL,SINGLE FAN,CROSS CSE-

4 0072458 FITTING,PARKER,12 V5OX-S

5 0072510 BRACKET,MTG,HYD FAN CONTROL MODULE

6 0074105 FITTING,PARKER,8-6 F5OX-S

7 1542455 2 CAPSCREW,HEX FLG,5/16-18X4.00,GRD5,

8 2001048 2 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

9 2001188 2 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

124
To order, contact your Blue Bird Authorized Dealer

PageSet Number300
To order parts call 478.825.0330 x136



Models: H4RE
C13
MODULE ASSY, SINGLE FAN

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002740

10 2001410 2 NUT,HEX HD,5/16-18,YEL ZN DICH"

124
To order, contact your Blue Bird Authorized Dealer

PageSet Number 301
To order parts call 478.825.0330 x136



Models: H4RE
C13
MOTOR ASSY, HYDRAULIC FAN

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002741

1 0071594 FITTING,PARKER,12-16 F5OX-S

2 0071596 FITTING,PARKER,6-4 F5OX-S

3 0071597 FITTING,PARKER,6 R6X-S

4 0071842 MOTOR,HYDRAULIC,RAD FAN,EATON

5 0074803 FITTING,PARKER,16-20 C5OX-S

6 1741032 HUB,FAN HYD,W/1.5 TAPER AND .249 KEYWAY

125
To order, contact your Blue Bird Authorized Dealer

PageSet Number302
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
C13
PUMP ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002754

1 0071847 PUMP,HYDRAULIC,CROSS,CUSTOM

2 0072482 FITTING,PARKER,16G5Q1BK

3 0072483 FITTING,PARKER,5151HK-32

4 0071861 FITTING,PARKER,16 C5OX-S

5 0072633 FITTING,CROSS,HYDRAULIC,180 DEG SPECIAL

6 0071863 FITTING,PARKER,8-10 F5OX-S

7 0071596 FITTING,PARKER,6-4 F5OX-S

126
To order, contact your Blue Bird Authorized Dealer

PageSet Number 303
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
C13
RESERVOIR & VALVE ASSY

BSN: From CSN 07/12/04 (M4RE)

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002752

1 0071841 RESERVOIR,HYDRAULIC,9 QT,8.6 DIA,13.5 H

2 0071880 FITTING,PARKER,16 F65OX-S

3 0074082 FITTING,PARKER,16 JTX-S

5 0072454 FITTING,PARKER,8 F65OX-S

6 0072455 FITTING,PARKER,8 KTX-S

7 0072441 FITTING,PARKER,10-12 F5OX-S

8 0072440 FITTING,PARKER,10 V6X-S

9 1912765 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

127
To order, contact your Blue Bird Authorized Dealer

PageSet Number304
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
C13
RESERVOIR & VALVE ASSY

BSN: From CSN 07/12/04 (M4RE)

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002752

10 0074134 FITTING,CROSS,HYDRAULIC,SHF-90

11 0075060 FITTING,PARKER,10-8 XHX6

12 0075070 FITTING,PARKER,10 C6X-S

127
To order, contact your Blue Bird Authorized Dealer

PageSet Number 305
To order parts call 478.825.0330 x136



Models: H4RE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002736

1 0039341 VALVE,FAN CONTROL,PWM,12V

2 0040699 BRACKET,MTG,AIR DRYER TO OUTRIGGER, 

3 0045705 COOLER & FAN ASSY, 12 IN,12 VOLT, H4RE

4 0046103 RESERVOIR ASSY,16 QT HYDRAULIC, H4RE

5 0046167 MOTOR ASSY,HYDRAULIC,COMPLETE, H4RE

6 0046252 PUMP,HYDRAULIC,SP2.5/250,ISL, H4RE

7 0046281 HOSE ASSY,WH14512UU-612-692-OA00078IN

128
To order, contact your Blue Bird Authorized Dealer

PageSet Number306
To order parts call 478.825.0330 x136



Models: H4RE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002736

8 0046282 HOSE ASSY,WH10416UU-616-696-OAL00067IN

9 0046283 HOSE ASSY,WH10404UU-604-664-OAL00086IN

10 0046284 HOSE ASSY,WH10416UU-616-616-OAL00150IN

11 0046285 HOSE ASSY,WH03924-624-624-OAL00036IN

12 0046286 HOSE ASSY,WH10416UU-676-676-OAL00030IN"

13 0046293 FITTING,45 DEG,6802-24-20

14 1885359 2 BRACKET ASSY,MTG,HYDRAULIC COOLER,RE

15 0046515 ANGLE ASSY,REAR STRUCTURE RH, H4RE

16 0964908 ADAPTER,849-FSO-12X12,37 DEG

17 1875160 CONNECTOR,STRAIGHT THREAD 8-6 C50X

18 2027571 2 CLAMP,HOSE,6203

19 1394675 2 LOCKWASHER,SPLIT RING,10 MM,MED,OLV DRB

20 1900299 2 CONNECTOR,37 DEG,1/4 TUBE X 3/8 O-RING

21 1996610 HOSE ASSY,WH 42504U-664665A02900

22 1982156 HOSE ASSY,14504U604664A03200

23 1313840 3 INSERT,BARBED,STRAIGHT, .625 HOSE 

24 2023539 2 BUSHING,PIPE,1/2MPT X 3/8FPT,3220X8X6Z,

25 1935741 4 CONNECTOR,FEMALE,WH7255X10

26 1003102 2 ADAPTER,STRAIGHT,37 DEG FL,1/2MPT X 1/2T

27 0052760 ELBOW,90DEG,M16-1.5X1/2 MALE FLARE

28 0052761 ELBOW,90DEG,STREET,3/8

29 1875111 HOSE ASSY,P/S,PRESSURE,1/2 ID,112 IN LONG

30 1313774 AR HOSE,.625 ID X .906 OD,WH H10110

128
To order, contact your Blue Bird Authorized Dealer

PageSet Number 307
To order parts call 478.825.0330 x136



Models: H4RE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002736

31 1926237 2 TUBING,STEEL,JIC,HYD,SMLS,5/8ODX.065X18 

32 0048060 5 CLAMP,TUBE,STAUFF,5/8 DIA

33 1360411 GASKET,POWER STEERING PUMP TCFC,

34 1750959 2 CAPSCREW,HEX FLANGE HD M10X1.50X30 CL 

35 1700442 2 CAPSCREW,HEX HD,M8-1.25 X 20MM,10.9

36 2001188 2 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

37 0803213 8 CAPSCREW,HEX HD,3/8-16X1 1/4,GR8,YEL 

38 1107085 18 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

39 0826297 8 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

40 0803239 4 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

41 0850776 11 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

42 0850800 4 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

43 2001121 12 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

44 0854414 6 CAPSCREW,HEX HD,5/16-18X7/8,GR8,YEL ZN 

45 0048110 BRACKET,STABILIZER,POWER STRG LINES, 

46 0048565 HOSE ASSY,WH14508UU-608-668-OAL00117IN

47 0051647 BRACKET,HYD,PUMP,ISL, H4RE

49 0990655 3 LOCKWASHER,SPLIT RING, 1/2 ,MED,YEL ZN 

50 1557156 3 CAPSCREW,HX HD,M12-1.75X20,G8.8,

51 0803189 2 NUT,HEX,3/8-24,GR8,BLACK ZINC

52 0882795 2 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

NI 0557710 6 CLAMP,LOOP,.812

NI 1039486 4 CLAMP,LOOP,1.50

128
To order, contact your Blue Bird Authorized Dealer

PageSet Number308
To order parts call 478.825.0330 x136



Models: H4RE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002736

NI 0854406 6 CAPSCREW, HEX HD, 5/16-18 X 1, GR8, YEL ZN

NI 2001410 6 NUT,HEX HD,5/16-18,YEL ZN DICH"

53 0052762 ADAPTER,M18-1.5X3/8FPT

128
To order, contact your Blue Bird Authorized Dealer

PageSet Number 309
To order parts call 478.825.0330 x136



Models: H4RE
ISL
MOTOR ASSY HYDRAULIC

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002738

1 1212133 NUT,HEX HD,5/8-18,NYLOK,GR8,YEL DICH

2 1741032 HUB,FAN HYD,W/1.5 TAPER AND .249 KEYWAY WITH 1.5 TAPER AND .249 
KEYWAY

3 0046165 MOTOR,HYDRAULIC FAN, H4RE

4 0011878 TEE,STRAIGHT THREAD O-RING,16R50X-S

5 2008084 CONNECTOR,MALE,1/4 TUBE X 1/8 PIPE,48 X 4

6 1932326 ELBOW,9/16 O-RING - 1/4JIC(37),TF5515X4X6

129
To order, contact your Blue Bird Authorized Dealer

PageSet Number310
To order parts call 478.825.0330 x136



Models: H4RE
ISL
MOTOR ASSY HYDRAULIC

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002738

7 1140441 ADAPTER,1040-12-16S,STRAIGHT,O-RING

9 1965045 ELBOW,45 DEG,WEATHERHEAD,C5365X12X10

10 1749571 CONNECTOR,STRAIGHT THREAD 5 F5OX

129
To order, contact your Blue Bird Authorized Dealer

PageSet Number 311
To order parts call 478.825.0330 x136



Models: H4RE
ISL
RESERVOIR & VALVE ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

170 Hydraulic System
Page Set CW0002737

1 1759000 ELBOW,90 DEG,MALE,24 O-RING X 24 37 DEG 

2 0012070 SENDER,HYD TEMP & ALARM,INDEX,160 F,200 F

3 1056076 ADAPTER,849-FSO-16X16,37 DEG,STL FLARE

4 1995182 ADAPTER,90 ELBOW,37 DEG FLARE,TF

5 1875178 CONNECTOR,STRAIGHT THREAD 4-8 F50X-S

6 1760370 RESERVOIR,16 QT WITH O-RING BOSSES

7 1912765 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

130
To order, contact your Blue Bird Authorized Dealer

PageSet Number312
To order parts call 478.825.0330 x136



313
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
COMM ACCESS

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002982

1 0042679 DOOR,COMM ACCESS,H4RE,PART OF 0039492

2 3955457 2 VENTILATOR,CLAM SHELL,UTILITY DOOR,SP/WB

3 0042574 HOLDER,ALUM,STRAIGHT,7.0

4 3840907 6 WASHER,LOCK,HELICAL SPRING,3/16,ZN3

131
To order, contact your Blue Bird Authorized Dealer

PageSet Number314
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
COMM ACCESS

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002982

5 3870946 5 SCREW,MACH,PH,FT/HD,8-32 X 1/2 LG,18-8 SS

6 3757077 6 NUT,HEX,8-32,ZN3

7 3822459 SCREW,MACH,PH,PN/HD,8-32 X 1/4,18-8SS

8 2004547 TRIM, INSTRUMENT HOOD, VINYL EDGE, BLACK

9 0001011 KIT,LOCK,SIDE COMPARTMENT,Q4/B4RE

131
To order, contact your Blue Bird Authorized Dealer

PageSet Number 315
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE ENGINE DOORS & WHEEL COVERS, INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002981

132
To order, contact your Blue Bird Authorized Dealer

PageSet Number316
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE ENGINE DOORS & WHEEL COVERS, INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002981

1 1719103 GAS SPRING,FBN 12D,75 LB

2 3758810 STUD,BALL,O/H CABINET 10MM,WL

3 0829390 NUT, HEX HD, 5/16-18, SER WASHER, YEL ZN 

4 0044344 BRACKET,MTG,GAS SPRING,BODY,SD ENG ACS

5 0044291 ANGLE,LATCHING,DOOR,SIDE ENGINE ACESS,

6 0043913 ANGLE,ATCH,LOWER,WHEEL WELL COVER, 

7 0045266 ANGLE,CLOSEOUT,WHEEL WELL COVER, H4RE

8 0542019 RIVET,LONG CHERRY,7355-100-6-8

9 0020713 SCREW,1/4-20 X 3/4,F,PH1,PAN HD,YEL ZN 

10 1703057 BUMPER,RUBBER,ADJUSTABLE,5/16-18X1 3/4 

11 1465954 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

12 0005364 SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

132
To order, contact your Blue Bird Authorized Dealer

PageSet Number 317
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE GRILLES & REFLECTORS, INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002979

1 0044030 GRILLE ASSY,AIR INTAKE,RADIATOR,H4RE

2 0045190 GRILLE ASSY,AIR INTAKE,ENGINE,H4RE

NI 6069348 SCREW,SM,PH,OVAL HD,8-18X1-1/4,TYPE AB,

3 0026512 REFLECTOR,RED

4 0026511 REFLECTOR,AMBER

133
To order, contact your Blue Bird Authorized Dealer

PageSet Number318
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE LOWER PANELS & COMPARTMENT DOORS

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002980

1 0039480 PANEL,DOOR,ENGINE ACCESS,RH REAR, H4RE

2 0039491 PANEL ASSY,DOOR,BATTERY CMPT, H4RE

3 0039494 COVER,WHEEL WELL,RH REAR, H4RE

4 0039489 PANEL ASSY,DOOR,L/CMPT,RH REAR, H4RE

5 0039490 PANEL ASSY,DOOR,L/CMPT,CENTER,LH/RH, 

6 0039488 PANEL ASSY,DOOR,L/CMPT,RH/LH, H4RE

7 0039493 COVER,WHEEL WELL,RH FRT, H4RE

8 0045295 PANEL ASSY,DOOR,L/CMPT,LH FRT

9 0039495 COVER,WHEEL WELL,LH FRT, H4RE

10 0039496 COVER,WHEEL WELL,LH REAR,H4RE

11 0052860 PANEL ASSY,DOOR,OIL COOLER,H4RE

12 0039481 PANEL,DOOR,ENGINE ACCESS,LH REAR, H4RE

134
To order, contact your Blue Bird Authorized Dealer

PageSet Number 319
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
GENERATOR DOOR, INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002978

135
To order, contact your Blue Bird Authorized Dealer

PageSet Number320
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
GENERATOR DOOR, INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002978

1 0039171 DOOR ASSY,GENERATOR ACCESS,H4RE"

2 0023775 NAMEPLATE,WL,FRT,W/LOGO,CHR/BLK,2001 

3 0043379 BRACKET,MTG,DOOR ASSY,GEN,LWR,RH,H4RE

4 0043380 BRACKET,MTG,DOOR ASSY,GEN,LWR,LH,H4RE

5 0049300 BRACE,MTG,DOOR,GENERATOR,UPR,RH,H4RE

6 0049301 BRACE,MTG,DOOR,GENERATOR,UPR,LH,H4RE

7 0043381 BRACKET,MTG,DOOR ASSY,GEN,UPR,H4RE

8 0025734 NUT,CAGE,3/8-16,C30683-3816

9 2260834 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

10 3840923 WASHER,LOCK,HELICAL SPRING,3/8,ZN3

11 3748688 WASHER,FLAT,TYPE B,REGULAR,3/8,304 SS

12 2021129 NUT,HEX HD,3/8-16,ELASTIC STOP,YEL ZN 

135
To order, contact your Blue Bird Authorized Dealer

PageSet Number 321
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002983

9 0041136 CAP,FIBERGLASS,REAR, H4RE

10 0044789 PANEL,CLOSEOUT,RH,SIDE ENG ACS,REAR 

11 0044788 PANEL,CLOSEOUT,LH,SIDE ENG ACS,REAR 

12 1589522 SCREW,10-16 X 3/4,AB,PH1,PAN HD,YEL ZN

14 0040152 EXTRUSION,EDGE,FIBERGLASS CAP, C4RE

15 2217578 RIVET,BLIND,ALUM,1/8 DIA,W/ST M,251-312

136
To order, contact your Blue Bird Authorized Dealer

PageSet Number322
To order parts call 478.825.0330 x136



323
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE COMPARTMENT DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002986

1 0045251 AXLE ASSY,FRONT,FF967

2 0033267 12 RIVET,BLIND,STEEL,3/16DIA,W/ST M,.626-.750

3 3830528 DOOR,FUEL FILLER,GM NO 14083879

4 3831138 2 SPACER,NEOPRENE,1/4 X 1 1/2 X 2,W/3/8 

5 2190262 2 NUT,LOCK,HEX,5/16-18,304 SS,WASHER 

6 0616037 2 CAPSCREW,HEX HD,5/16-18X1 1/2,GR5,

7 3823465 4 WASHER,FLAT,TYPE A,NARROW,5/16,304 SS

137
To order, contact your Blue Bird Authorized Dealer

PageSet Number324
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE COMPARTMENT DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002986

8 3748969 2 RUBBER,RECESSED BUMPER,60 DUROMETER 

9 3825429 2 NUT,LOCK,HEX,10-24,304 SS,WASHER INSERT

10 3840873 2 WASHER,FLAT,TYPE A,NO 10,ZN3

11 6088488 2 SCREW,MACH,10-24 X 1-1/2,PH,PAN HD ZN3

12 1217686 2 NUT,NYLON,SQUARE,395014 DORMAN 

13 3747045 2 SCREW,SM,PH,PN/HD,1/4 X 3/4,TYPE A,18-8 SS

137
To order, contact your Blue Bird Authorized Dealer

PageSet Number 325
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002984

1 0043568 LINKAGE ASSY,LOWER,RR ENG DR,COMPLETE,

1983741 4 SPACER,.75 OD X .437 ID X .63 LONG

0660464 4 CAPSCREW,HEX HD,7/16-14 X 2,GR8,YEL ZN 

2028546 8 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

0997080 4 NUT,HEX HD,7/16-14,LOCKING,GR 8,CADMIUM

2 1984657 TUBE ASSY,UPR LINKAGE,RR ENG DR,RH,

1134105 2 NUT,HEX HD,7/16-20,TOP LOCKING,CADMIUM

2028546 2 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

138
To order, contact your Blue Bird Authorized Dealer

PageSet Number326
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002984

2001204 2 LOCKWASHER,SPLIT RING, 7/16,LHT,YEL ZN 

1586502 2 SPACER,.75 OD X.437 ID X.437 LG

3 1984665 TUBE ASSY,UPR LINKAGE,RR ENG DR,LH,

1134105 2 NUT,HEX HD,7/16-20,TOP LOCKING,CADMIUM

2001204 2 LOCKWASHER,SPLIT RING, 7/16,LHT,YEL ZN 

2028546 2 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

1586502 2 SPACER,.75 OD X.437 ID X.437 LG

4 1983766 GAS SPRING,FAL 22,150 LB,LOCKING

1316686 2 STUD,GAS SPRING,A90007 FOR FB22-160

1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160

1465954 2 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

5 1328616 GAS SPRING,FAN22P

1316686 2 STUD,GAS SPRING,A90007 FOR FB22-160

1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160

1465954 2 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

6 1337120 2 BRACKET ASSY,MTG,STRIKER,ENG CMPT DOOR

1619451 4 SCREW,1/4-14 X 1-1/2,HEX HD,SELF DRILLING

1467000 4 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

7 1339092 4 STRIKER,LATCH,ENGINE COMPARTMENT DOOR,

2001451 4 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

1078922 4 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

0882795 4 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

8 1044668 4 BUMPER,RUBBER,RECESS 1 1/2 X 1 1/2 DIA

138
To order, contact your Blue Bird Authorized Dealer

PageSet Number 327
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002984

0044113 4 BRACKET,MTG,ADJUSTABLE BMPR,RR ENG DR,

1619451 8 SCREW,1/4-14 X 1-1/2,HEX HD,SELF DRILLING

2001345 8 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

17 0048530 BRACKET,MTG,RH,REAR BUMPER, H4RE

0803239 2 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

1003045 2 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

18 0048531 BRACKET,MTG,LH,REAR BUMPER, H4RE

0803239 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

1003045 2 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

19 0044865 BUMPER ASSY,REAR,H4RE

1092337 4 CAPSCREW,HEX HD,1/4-20 X 2,GR 5,YEL ZN 

2001121 4 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

2001345 4 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

20 0011569 4 PLATE,REAR BUMPER REINFORCEMENT, B4RE

138
To order, contact your Blue Bird Authorized Dealer

PageSet Number328
To order parts call 478.825.0330 x136



329
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER (VIEWED FROM INSIDE)

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002985

1 0043568 LINKAGE ASSY,LOWER,RR ENG DR,COMPLETE,

1983741 4 SPACER,.75 OD X .437 ID X .63 LONG

0660464 4 CAPSCREW,HEX HD,7/16-14 X 2,GR8,YEL ZN 

2028546 8 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

0997080 4 NUT,HEX HD,7/16-14,LOCKING,GR 8,CADMIUM

2 1984657 TUBE ASSY,UPR LINKAGE,RR ENG DR,RH,

1134105 2 NUT,HEX HD,7/16-20,TOP LOCKING,CADMIUM Part of item 2

2028546 2 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

2001204 2 LOCKWASHER,SPLIT RING, 7/16,LHT,YEL ZN 

139
To order, contact your Blue Bird Authorized Dealer

PageSet Number330
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER (VIEWED FROM INSIDE)

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002985

1586502 2 SPACER,.75 OD X.437 ID X.437 LG

3 1984665 TUBE ASSY,UPR LINKAGE,RR ENG DR,LH,

1134105 2 NUT,HEX HD,7/16-20,TOP LOCKING,CADMIUM

2001204 2 LOCKWASHER,SPLIT RING, 7/16,LHT,YEL ZN 

2028546 2 WASHER,FLAT,7/16,X 1 1/32 X 5/64,YL ZN

1586502 2 SPACER,.75 OD X.437 ID X.437 LG

4 1983766 GAS SPRING,FAL 22,150 LB,LOCKING

1316686 2 STUD,GAS SPRING,A90007 FOR FB22-160 Part of item 4

1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160 Part of item 4

1465954 2 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

5 1328616 GAS SPRING,FAN22P

1316686 2 STUD,GAS SPRING,A90007 FOR FB22-160 Part of item 5

1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160 Part of item 5

1465954 2 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

9 0043450 2 BRACKET,MTG,LINKAGE,REAR ENGINE DOOR, 

1619451 24 SCREW,1/4-14 X 1-1/2,HEX HD,SELF DRILLING

1467000 24 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

10 1958560 DOOR,ENGINE,REAR, H4RE

11 1500495 4 BRACKET,MTG,LATCH,LOWER,ENG CMPT DOOR,

1692664 8 CAPSCREW, HEX FLG, 1/4-20 X .75, GR5, YEL 

0659979 8 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

12 1338243 2 LATCH,ROTARY,1-3400,RH

1396555 4 CAPSCREW,HEX HD,5/16-18 X 1 1/2,GR 5,SST

139
To order, contact your Blue Bird Authorized Dealer

PageSet Number 331
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER (VIEWED FROM INSIDE)

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002985

3830163 4 NUT,LOCK,HEX,5/16-18,304 SS,CENTER LOCK

13 1338250 2 LATCH,ROTARY,1-3400,LH

1396555 4 CAPSCREW,HEX HD,5/16-18 X 1 1/2,GR 5,SST

3830163 4 NUT,LOCK,HEX,5/16-18,304 SS,CENTER LOCK

14 0043600 ROD,UPPER,LATCH RELEASE,RR ENGINE DOOR

1338300 2 ROD END,ALINABAL PFL-4-G,WLPP Part of item 14

1342419 4 NUT,HEX,1/4-28,YELLOW DICHROMATE

1339480 2 ROD,END,ALINABAL PF-4-G,WLPP Part of item 14

1230622 4 NUT,HEX HD,1/4-28,NYLON INSERT,YEL ZN 

1307917 4 SCREW,MACH,1/4-28X1,PH1,PAN HD,YEL ZN 

15 0043599 2 ROD,LOWER,LATCH RELEASE,RR ENGINE DOOR

1338300 2 ROD END,ALINABAL PFL-4-G,WLPP

1342419 4 NUT,HEX,1/4-28,YELLOW DICHROMATE

1339480 2 ROD,END,ALINABAL PF-4-G,WLPP

1230622 NUT,HEX HD,1/4-28,NYLON INSERT,YEL ZN 

1307917 4 SCREW,MACH,1/4-28X1,PH1,PAN HD,YEL ZN 

16 1450766 HANDLE,LATCH,ENG CMPT DOOR,PRIMED,

1230622 4 NUT,HEX HD,1/4-28,NYLON INSERT,YEL ZN 

1307917 4 SCREW,MACH,1/4-28X1,PH1,PAN HD,YEL ZN 

0977132 4 CAPSCREW,HEX HD,1/4-20 X 3/4,GR 5,YEL 

17 0048530 BRACKET,MTG,RH,REAR BUMPER, H4RE

0803239 2 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

1003045 2 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

139
To order, contact your Blue Bird Authorized Dealer

PageSet Number332
To order parts call 478.825.0330 x136



Models: H4RE
REAR
ENGINE DOOR & BUMPER (VIEWED FROM INSIDE)

Service Parts Catalog

Key PartNumber Qty Description Comment

300 Exterior
Page Set CW0002985

0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

18 0048531 BRACKET,MTG,LH,REAR BUMPER, H4RE

0803239 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

1003045 2 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

19 0044865 BUMPER ASSY,REAR,H4RE

1092337 4 CAPSCREW,HEX HD,1/4-20 X 2,GR 5,YEL ZN 

2001121 4 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

2001345 4 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

139
To order, contact your Blue Bird Authorized Dealer

PageSet Number 333
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
LH SIDE
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003291

1 0033938 TUBE ASSY,SIDEWALL,FRT OF FRT SL/OUT, 

2 0033939 TUBE ASSY,SIDEWALL,RR OF FRT SL/OUT, H4RE

3 0033934 TUBE ASSY,SIDEWALL,FRT OF RR W/H,LH, 

4 0033936 TUBE ASSY,SIDEWALL,REAR SECT,LH, H4RE

5 0036239 TUBE,STL,SQ, 1.50 X .083 X 145.65, H4RE

6 0038506 TUBE,STL,SQ, 1.25 X .125 X 145.88

7 0030997 4 GUSSET,REINF,SL/OUT SEAL EXTR,TOP

8 0042864 3 GUSSET,SUPT,FLR TO WALL, H4RE

140
To order, contact your Blue Bird Authorized Dealer

PageSet Number334
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
RH SIDE
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003290

1 0033930 TUBE ASSY,SIDEWALL,FRT W/H,RH, H4RE

2 0033932 TUBE ASSY,SIDEWALL,REFRIG/HOT WAT OPG,

3 0033933 TUBE ASSY,SIDEWALL,FRT OF RR W/H,RH, 

4 0033935 TUBE ASSY,SIDEWALL,REAR SECT,RH, H4RE

5 0042864 6 GUSSET,SUPT,FLR TO WALL, H4RE

141
To order, contact your Blue Bird Authorized Dealer

PageSet Number 335
To order parts call 478.825.0330 x136



Models: H4RE
FLOOR
PLYWOOD FLOOR INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003293

1 0037826 COMPOSITE,SUBFLOOR,FRT STRUC,RH, H4RE

2 0039470 COMPOSITE,SUBFLOOR,FRT STRUC,MID, H4RE

3 0037825 COMPOSITE,SUBFLOOR,FRT STRUC,LH, H4RE

4 0037389 COMPOSITE,SUBFLOOR,FRT STRUC,RR, H4RE

5 0037390 COMPOSITE,SUBFLOOR,FRT EXTN BEARING, 

6 0042888 2 COMPOSITE,SUBFLOOR,1ST L/CMPT BAY, H4RE

7 0037392 COMPOSITE,SUBFLOOR,RR EXTN BEARING, 

8 0037393 COMPOSITE,SUBFLOOR,3RD L/CMPT BAY, H4RE

9 0037394 COMPOSITE,SUBFLOOR,FRT OF RR W/H, H4RE

10 0037395 COMPOSITE,SUBFLOOR,RR W/H, H4RE

11 0037391 PLYWOOD,.75 X 48.00 X 96.00,DB LITE PLY

NI 3889292 SCREW,TEKS/3,PH,WAFER HD,10-24 X 1,ZN3

142
To order, contact your Blue Bird Authorized Dealer

PageSet Number336
To order parts call 478.825.0330 x136



337
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
3708

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003289

338
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
3708

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003289

1 0039293 STRUCTURE ASSY,FRONT, H4RE

2 0043330 FRAME ASSY,FRONT ENTRANCE DOOR, H4RE

3 0049639 FRAME ASSY,MTG,DRIVERS WINDOW, H4RE

4 0034660 STEPWELL ASSY,FRONT ENTRANCE DOOR, 

5 0043622 TRIM,LOWER,ENTRANCE DOOR, H4RE

6 0040413 TUBE ASSY,ATCH,BODY TO FRT STRUC,TOP, 

7 0000380 POST ASSY,WINDSHIELD, B4/W4RE

8 0041727 PANEL ASSY,DRIVERS INSIDE, H4RE

9 0029252 PANEL,SUPPORT,FRONT FIBERGLASS, B4RE

10 0000463 PANEL,BACKING,SIDE VIEW MIRROR, W4RE

11 0043105 TUBE ASSY,STEERING COLUMN C/OUT,TOP, 

12 0043110 TUBE ASSY,STEERING COLUMN C/OUT,BTM, 

13 0830059 TAPE,FOAM,1/2X3/4,CLSD CELL NEOPRENE ADH

14 0045785 HEATER-A/C ASSY,FRONT DASH,BERGSTROM

15 1948587 PANEL,TOP,FRESH AIR DUCT, Q4/W4/B4RE

16 1948579 PANEL,SIDE,FRESH AIR DUCT, Q4/W4/B4RE

17 0040391 PANEL ASSY,FLOOR,FRT STRUC,FRT LH, H4RE

18 0042439 PANEL,FLOOR,FRT STRUC,FRT MID LH, H4RE

19 0040294 PANEL,FLOOR,FRT STRUC,FRT MID, H4RE

20 0040293 PANEL,FLOOR,FRT STRUC,FRT RH, H4RE

21 0040297 PANEL,FLOOR,FRT STRUC,RR MID, H4RE

22 0040296 PANEL,FLOOR,FRT STRUC,STPWL, H4RE

23 0040322 PLATE,MTG,TREADLE AND ACCELERATOR, H4RE
339

To order parts call 478.825.0330 x136



Models: H4RE
FRONT
3708

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003289

24 0042858 PLATE,HEATER HOSE PROTECTOR, H4RE

25 0042862 BRACKET,MTG,KYSOR AIR INLET, H4RE

26 0029613 CYLINDER,AIR,PARKER,1.25 BORE,1.00 

27 0040777 BRACKET,MTG,AIR LOCK,FRONT ENT DOOR, 

28 0004485 SPACER,BRACKET,AIR LOCK,FRONT ENT DOOR

29 0031899 PIN,LOCK,TOP,ENT DR,AVIONIC STRUC, H4RE

30 1467000 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

31 2001345 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

32 0977132 CAPSCREW,HEX HD,1/4-20 X 3/4,GR 5,YEL 

36 1693407 FASTENER,HUCK,.25,BLIND,MAGNABULB,MBP-

37 1589522 SCREW,10-16 X 3/4,AB,PH1,PAN HD,YEL ZN

38 2186401 SCREW,10-16 X 1/2,AB,PH1,PAN HD,YEL ZN 

39 1576172 SCREW,HEX,WASH,5/16X3/4,TYPE F,YEL ZN 

40 0559195 CAPSCREW, HEX HD, 3/8-16 X 1, GR 8, YEL ZN

41 2001451 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

NI 0032084 DOOR,ELECTRICAL ACCESS PANEL, Q4,B4,W4

NI 1958628 SCREEN,AIR INTAKE,DEFROSTER,KYSOR A/C

143
To order, contact your Blue Bird Authorized Dealer

PageSet Number340
To order parts call 478.825.0330 x136



341
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
4400

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003296

144
To order, contact your Blue Bird Authorized Dealer

PageSet Number342
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
4400

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003296

1 0093748 STRUCTURE ASSY,FRONT,STRUCTURE, 45H4RE

2 0070587 BRACE,LOWER,BELOW FLOOR,FRONT STRUCT 

3 0068792 STEPWELL ASSY,FRT,ENTRANCE DOOR, 45H4RE

4 0068786 TRIM,LOWER,FRONT ENTRANCE DOOR, 45H4RE

5 0000380 POST ASSY,WINDSHIELD, B4/W4RE

6 0068796 PANEL ASSY,INSIDE,DRIVERS, 45H4RE

7 0066636 4 PANEL,SUPPORT,WIPER AND FRP, M4RE

8 0093239 2 BRACKET,SUPT,SIDE VIEW MIRRORS, H4/M4

11 0830059 5 TAPE,FOAM,1/2X3/4,CLSD CELL NEOPRENE ADH

12 0092431 PANEL ASSY,C/OUT,FLR,FRT BASKET,LH, H4/M4

13 0092430 PANEL,C/OUT,FLR,FRT BASKET,MID,LH, H4/M4

14 0068809 PANEL,FLOOR,FRT,STRUCT,FRT MID, 45H4RE

15 0080107 PANEL,FLOOR,FRONT STRUC,FRT RH, 45H4RE

16 0054059 2 PANEL,FLOOR,FRT STRUC,RR MID,H4RE

17 0057369 PANEL,FLOOR,FRT STRUC,STPWL, H4RE

18 0045361 VALVE ASSY,TREADLE AND PEDAL,ABS,6 CHN STANDARD

18 0092427 PEDAL ASSY,VALVE,ABS,6 CHAN, H4RE FEATURE 40099-02

19 0029613 CYLINDER,AIR,PARKER,1.25 BORE,1.00 

20 0040777 BRACKET,MTG,AIR LOCK,FRONT ENT DOOR, 

21 0004485 2 SPACER,BRACKET,AIR LOCK,FRONT ENT DOOR

22 0031899 PIN,LOCK,TOP,ENT DR,AVIONIC STRUC, H4RE

23 1467000 4 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

24 2001345 2 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

144
To order, contact your Blue Bird Authorized Dealer

PageSet Number 343
To order parts call 478.825.0330 x136



Models: H4RE
FRONT
4400

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003296

25 0977132 2 CAPSCREW,HEX HD,1/4-20 X 3/4,GR 5,YEL 

29 HUCK FASTENER

30 1576172 20 SCREW,HEX,WASH,5/16X3/4,TYPE F,YEL ZN 

31 1032283 6 CAPSCREW,HEX HD,5/16-18,X,3/4,GR5,

34 0542019 3 RIVET,LONG CHERRY,7355-100-6-8

35 0082265 CAP,FRONT,FIBERGLASS, 45H4RE

36 0040152 2 EXTRUSION,EDGE,FIBERGLASS CAP, C4RE

37 0080744 KIT,WIPER,MOTOR ASSY,AM EQ 102-1057, 

38 0083064 FILLER,STRIP,FIBERGLASS,.187 THK.

NI 1983600 2 ARM ASSY,WIPER,PANTOGRAPH,31",BK

NI 1974070 2 BLADE,WINDSHIELD WIPER,26.00

NI 1888510 RUBBER,WINDSHIELD SEAL,NREL

NI 1870443 GLASS,W/S,2CF,.265 LAM,TNT/SHD,102"",

NI 1870450 GLASS,W/S,1CF,.265 LAM,TNT/SHD,102"",

NI 3770450 AR REFILL,INSTA-FOAM 2000 BOTTLE A

NI 3771268 AR REFILL,INSTA-FOAM 2000 BOTTLE B

144
To order, contact your Blue Bird Authorized Dealer

PageSet Number344
To order parts call 478.825.0330 x136



Models: H4RE
REAR
REAR DAVENPORT

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003294

4 0039618 PANEL,DAVENPORT,SIDE,LH, H4RE

5 0039342 PANEL,ACCESS,ENGINE CMPT, H4RE

6 1439330 BOX ASSY,ROOF EXHAUST,LOWER, WLWB

7 1813070 FASTENER,HUCK,.25,BLIND,MAGNABULB,MBP-

8 0038566 KIT,INSL,POLYSTY FOAM,DAVENPORT, 

9 0039444 COMPOSITE,DVPT,.75 X 9.54 X 96.00, H4RE

10 0039445 COMPOSITE,DVPT,.75 X 20.55 X 96.00, H4RE

11 0039446 COMPOSITE,DVPT,.75 X 8.16 X 96.00, H4RE

12 0039449 COMPOSITE,DVPT,.75 X 12.00 X 96.00, H4RE

13 0039448 2 COMPOSITE,DVPT,.75 X 15.00 X 24.34, H4RE

14 0039447 COMPOSITE,DVPT,.75 X 15.00 X 47.32, H4RE

15 0039623 PANEL,ROOF EXHAUST,UPR,FRT, H4RE

16 0039624 PANEL,ROOF EXHAUST,UPR,RR, H4RE

17 0038791 COVER ASSY,ROOF EXHAUST, H4RE

18 0044289 PANEL,CLOSEOUT,ROOF EXHAUST TO BOW, 

19 0042642 BOX ASSY,ENGINE AIR INTAKE,FINAL, H4RE

20 2000594 SCREW,10-16X1-1/2,AB,PH1,OVAL CNSK,YEL 

21 1589522 SCREW,10-16 X 3/4,AB,PH1,PAN HD,YEL ZN

146
To order, contact your Blue Bird Authorized Dealer

PageSet Number 345
To order parts call 478.825.0330 x136



Models: H4RE
ROOF
INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003292

1 0034748 EXTRUSION,ALUM,ROOF,RH, H4RE

2 0034749 EXTRUSION,ALUM,ROOF,LH, H4RE

3 0034652 COIL,ALUM,ROOF SKIN,.040X91.5X5052-H36

4 0028230 15 BOW,ROOF STRUCTURE, H4RE

5 0036538 BOW,ROOF STRUCTURE,RR BOW

6 0036743 2 BRACKET,SUPT,PARCEL RACK, H4RE

7 0034739 28 STRINGER ASSY,ROOF SUPT,24.00 SECT, H4RE

147
To order, contact your Blue Bird Authorized Dealer

PageSet Number346
To order parts call 478.825.0330 x136



Models: H4RE
ROOF
INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

310 Structure
Page Set CW0003292

8 0035398 2 STRINGER ASSY,ROOF SUPT,FRT SECT, H4RE

9 0035047 4 TUBE ASSY,SUPT,ROOF A/C UNIT, H4RE

10 0034758 2 STRINGER ASSY,ROOF SUPT,RR SECT, H4RE

11 0028231 70 EXTRUSION,ALUM,ATCH,ROOF STRUCTURE

12 0036140 4 EXTRUSION,ALUM,ATCH,ROOF STRUCTURE,SGL

13 0039190 CHANNEL,EXHAUST SUPT,CTR, H4RE

14 0039191 CHANNEL,EXHAUST SUPT,FRT, H4RE

15 0039192 CHANNEL ASSY,EXHAUST SUPT,RR, H4RE

16 0034740 3 EXTRUSION,ALUM,ROOF EXTR ATCH,385.50 

17 0035023 SHIM,ALUM EXTR,FRT SL/OUT, H4RE

18 0007614 FASTENER,HUCK,.25 BLIND,MAGNA-LOK,MGLP-

19 0043608 FASTENER,HUCK,.18,BLND,MAGNATITE,MTP-B6

20 2000776 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

21 0033944 BOW ASSY,ROOF STRUCTURE, H4RE

147
To order, contact your Blue Bird Authorized Dealer

PageSet Number 347
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
CEILING PANELS

Service Parts Catalog

Key PartNumber Qty Description Comment

320 Interior
Page Set CW0003521

1 0046456 PANEL,CEILING,VINYL WRAPPED, PANEL 1, 

2 0046457 PANEL,CEILING,VINYL WRAPPED,PANEL 2, 

3 0046460 PANEL,CEILING,VINYL WRAPPED,PANEL 3, 

4 0046501 PANEL,CEILING,VINYL WRAPPED,PANEL 4, 

5 0046502 PANEL,CEILING,VINYL WRAPPED,PANEL 5

6 0046504 PANEL,CEILING,VINYL WRAPPED,PANEL 6, 

7 0046505 PANEL,CEILING,VINYL WRAPPED,PANEL 7, 

8 0046506 PANEL,CEILING,VINYL WRAPPED,PANEL 8, 

9 0046507 PANEL,CEILING,VINYL WRAPPED,PANEL 9, 02 

10 0046508 PANEL,CEILING,VINYL WRAPPED,PANEL 10, 

148
To order, contact your Blue Bird Authorized Dealer

PageSet Number348
To order parts call 478.825.0330 x136



349
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE WALLS
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

320 Interior
Page Set CW0003523

1 0043854 PANEL,3MM ALUCOBOND,49.38 X 55.59

2 0043855 PANEL,3MM ALUCOBOND,29.00 X 55.59

3 0043856 PANEL,3MM ALUCOBOND,49.38 X 166.85

4 0043857 PANEL,3MM ALUCOBOND,29.00 X 166.85

149
To order, contact your Blue Bird Authorized Dealer

PageSet Number350
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SIDE WALLS
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

320 Interior
Page Set CW0003523

5 0043858 PANEL,3MM ALUCOBOND,49.38 X 144.25

6 0043859 PANEL,3MM ALUCOBOND,29.00 X 144.25

7 0043860 PANEL,3MM ALUCOBOND,31.87 X 49.38

8 0043861 PANEL,3MM ALUCOBOND,29.00 X 31.87

9 0043862 2 PANEL,3MM ALUCOBOND,49.38 X 185.30

10 0043863 2 PANEL,3MM ALUCOBOND,29.00 X 185.30

NI 0043615 TAPE,ADHESIVE,VHB 4946,1.00 X .045 X 36YDS

NI 0052901 TAPE,ADHESIVE,VHB 4946,.50 X .045 X 36 YDS

149
To order, contact your Blue Bird Authorized Dealer

PageSet Number 351
To order parts call 478.825.0330 x136



Models: H4RE
CENTER
SUBCEILING PANELS

Service Parts Catalog

Key PartNumber Qty Description Comment

320 Interior
Page Set CW0003522

1 0046429 PANEL,SUBCEILING,PANEL 1, 02H4RE

2 0046430 PANEL,SUBCEILING,PANEL 2, 02H4RE

3 0046431 PANEL,SUBCEILING,PANEL 3

4 0046432 PANEL,SUBCEILING,PANEL 4, 02H4RE

5 0046433 PANEL,SUBCEILING,PANEL 5, 02H4RE

6 0046434 PANEL,SUBCEILING,PANEL 6, 02H4RE

7 0046435 PANEL,SUBCEILING,PANEL 7, 02H4RE

8 0046436 PANEL,SUBCEILING,PANEL 8, 02H4RE

9 0046437 PANEL,SUBCEILING,PANEL 9, 02H4RE

10 0046438 PANEL,SUBCEILING,PANEL 10, 02H4RE

150
To order, contact your Blue Bird Authorized Dealer

PageSet Number352
To order parts call 478.825.0330 x136



Models: H4RE
FRONT DASH

Service Parts Catalog

Key PartNumber Qty Description Comment

320 Interior
Page Set CW0003520

1 4759395 DASHBOARD ASSEMBLY

2 4759765 DIFFUSER,VENT,SINGLE LOUVER,BALL

3 4755190 VENT AIR RACK FRONT

4 4757114 RIVET POP 3.2MM ALUMINIUM PEEL BACK

151
To order, contact your Blue Bird Authorized Dealer

PageSet Number 353
To order parts call 478.825.0330 x136


